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The following merchandise was submitted & identified by the client as:
Type of Product: EVA FOAM PUZZLES/MATS
Manufacturer/Vendor: KEN YO INTERNATIONAL CO., LTD.
Country of Origin: TAIWAN
Age Grading: FOR UNDER 3 AGES
Date of Sample received: 2005/10/05

Test Requested/Standard Conclusion

EN 71 Part 1:1998, A1:2001, A2:2002, A4:2004, A5:2000, A6:2002, A7:2002,
A8:2003 , A9:2004 , A10:2004 and A11:2004- Mechanical and Physical PASS
test- clause 8.3 Torque test & clause 8.4 Tension test

8.3 Torque test PASS

8.4 Tension test PASS

igned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




4l
|

Test Report

KEN YO INTERNATIONAL CO., LTD.
12F-2, NO.332, GACHENG STREET, TAICHUNG 408,  Report No: CY/2005/A0173
TAIWAN Date: 2005/10/14

Page : 20F2

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 WWW.SQS.COM.twW




